

# Certificate

C180373-02-01

Product **Photovoltaic (PV) modules  
Q.PEAK DUO L-G6.2 400**

of company **Hanwha Q Cells  
OT Thalheim  
Sonnenallee 17-21  
06766 Bitterfeld-Wolfen - GERMANY**

were tested in the test field of

*TechnoLab GmbH  
Wohlrabedamm 13  
13629 Berlin - Germany*

as per

**DIN EN 62716:2014-05; Photovoltaic (PV) modules -  
Ammonia corrosion testing (IEC 62716:2013).**

Note:  
This certificate refers solely to specimens stipulated  
in the test report A180373-02-01.



---

**Markus Simon**  
Berlin  
2018-12-12

